Canadian Building Envelope Science and Technology
38 Regan Road, Unit 4, Brampton, Ontario, Canada, L7A 1C6

Tel: (905) 840-2014 o Fax: (905) 840-2847 ; Established 1985

Summary Report
To: Falbo Aluminum Products Report No.:  1.14-540-4016a
Attention: Mur. Issac Walter Date: October 29, 2014
Fax. No.: 416-740-0720 From: Haya Soghrati, B.Arch. Sc, (Building Science)

Decar Mr. Issac Walter,

Re: Test Results — Composite Window 500RS Series with Double Glazed primary Sashes

The following table summarizes the test results obtained on your 1524 mm x 1524 mm (60.0" x 60.0")
Composite Window, as supplied by Falbo Aluminum Products.

CSA-A440-00 Results
Performance Evaluation Tests
Air Tightness A3/Fixed
Water Tightness B7
Wind Load Resistance (Deflection) C5
Wind Load Resistance (Blow-Out) C5

The performance tests listed above were carried out in partial fulfillment of the mandatory requirements of
CSA A44-00 window standard. The reader is advised to refer to the final test report for description of the test
specimen. A final test report will be issued upon completion of all tests.

A full A440-00 window standard test report can be prepared if required.

Should you require further information, please do not hesitate to contact the undersigned.

CANADIAN BUILDING ENVELOPE
Science and Technology (CAN-BEST)

Sincerely yours,

Haya Soghrati, .Aré/h. Sc, (Building Science)
Test Supervisor /

WSERVER\Files\RPT\Rpt_14\540-4016a.aco.Summary Report.doc
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Dcar Mr. Issac Walter,

Re: Test Results — Composite Window 500RS Series with Double Glazed primary Sashes

The following table summarizes the test results obtained on your 1524 mm x 1524 mm (60.0" x 60.0")
Composite Window, as supplied by Falbo Aluminum Products.

CSA-A440-00 Results
Performance Evaluation Tests
Air Tightness A3/Fixed
Water Tightness B7
Wind Load Resistance (Deflection) C5
Wind Load Resistance (Blow-Out) Cs

The performance tests listed above were carried out in partial fulfillment of the mandatory requirements of
CSA A44-00 window standard. The reader is advised to refer to the final test report for description of the test
specimen. A final test report will be issued upon completion of all tests.

A full A440-00 window standard test report can be prepared if required.

Should you require further information, please do not hesitate to contact the undersigned.

CANADIAN BUILDING ENVELOPE
Science and Technology (CAN-BEST)
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2 ///{é’q/};%i"vr‘-w

Haya Soghrati, | .Aré/h. Sc, (Building Science)
Test Supervisor /

WSERVER\Files\RPT\Rpt_14\540-4016a.aco.Summary Report.doc

Building Envelope Performance
Consulting, Research, Testing and Investigation (ISO 17025 - SCC & AAMA Accredited Laboratories)




Canadian Building Envelope Science and Technology N
38 Regan Road, Unit 4, Brampton, Ontario, Canada, L7A 1C6 gl II““ sl

'
Tel: (905) 840-2014 o Fax: (905) 840-2847 s
Summary Report
To: Falbo Aluminum Products Report No.:— L14-540-4016a
Attention: Mr. Issac Walter Date: October 29, 2014
Fax. No.: 416-740-0720 From: Haya Soghrati, B.Arch. Sc, (Building Science)

Dear Mr. Issac Walter,

Re: Test Results — Composite Window S500RS Series with Double Glazed primary Sashes

The following table summarizes the test results obtained on your 1524 mm x 1524 mm (60.0" x 60.0")
Composite Window, as supplied by Falbo Aluminum Products.

CSA-A440-00 Bt
Performance Evaluation Tests
Air Tightness A3/Fixed
Water Tightness B7
Wind Load Resistance (Deflection) C5
Wind Load Resistance (Blow-Out) C5

The performance tests listed above were carried out in partial fulfillment of the mandatory requirements of
CSA A44-00 window standard. The reader is advised to refer to the final test report for description of the test
specimen. A final test report will be issued upon completion of all tests.

A full A440-00 window standard test report can be prepared if required.

Should you require further information, please do not hesitate to contact the undersigned.

CANADIAN BUILDING ENVELOPE
Science and Technology (CAN-BEST)

Sincerely yours,

/

= /'_ Z el -
Haya Soghrati, lé'A é/h. Sc, (Building Science)
Test Supervisor /
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